T 55
)

h

D

4

FRAYeEZRS « STP-15

=,
g )

z

iy
A/ A

AN

Sear® mom mom o moom

-

BRAT

ol
R _SEND Do Bne moo
Wonm b ® W B W B oA

STP-15 2 224A

]

BESTE 2
2 | fEem 1
3 | tEER y
4 | 182 M20 7
5 1218 M20 8
6 | Bma 2
7 | @ m2 8
8 | 1R1g M12 16
9 | FE@R 1
10 | FMEER 1
1| wmae-Eana 1
12 | Figig M16 4
13 | 1215 M16 9
14 | pze-meia 2
15 | 2 M12 8
7 | AFEER 20 1
8 | gz M10 4
9 | wHa 1
20 | migpm 2
21 | 4208 M6 2
22 | iz M6 2
23 | smzem 2
24 | rEEENR 1
25 | Ehie 2

el




i3

FRAYeEZRS « STP-15

STP-15 yfEX48

» Ebm

BRAT

1B Gt £
1 SHERAES 1
2 | omuis 2
3 | 9 1
4 ) 1
5 | JEE 1
6 | Bt 1 5 =i HE
7 | OmE 1 56 | E5 2
8 | OmE 1 57 | FHEE-E 1
9 Eﬂg@% ] 58 | mofigkhg 1
1 | 2E 1 26)K ORE D T g I ERE 1 60 | gm0 1
12 | 5= 1 27 | miEEs 1 42 | =g 1 61 | peiam12 !
13 | 4% ! 28 | 124 M8 4 43 | Wi 1 62 | heug 1
14 | L= 1 20 | 5o 1 44 | 90EEE 1 63 | = 1
15 | ORI 1 30 | B=3y 1 45 | z=ge1/a 1 64 | wiriz 2
16 | mim 4 31 | 122M10 1 46 | mFR 1 65 | omis 2
17_| B& M10 4 32 | OmiE 1 47 | BERRSHESD 1 66 | omi= 1
18 | 1715 3/8" 4 33 | Bl 1 48 | BEREIRE 1 67 | =z 1
19 | ¥g 4 34 | BiE 2 49 | BEH 1 68 | thA14A 1
20 | O%ig 4| [35 [ ®RrMI0 1 50 | O 1 69 | i 1
21 | DS 1 [36 s me 1] [51 [ oEE 1| [70 | s 1
22 [ JBEE 1| 37 [ smim M6 1| [52 [ AP EEH T [T | hosms 1
23 | OAB3 L 38 | s M6 1 53 | T8Zmie 1 72 | sgieM12 2
24 | BEE B 1 39 | i 2 54 | SB= 2 73 | zoE1/4 2
25 | Ofliz 1 40 | rigiE 1 55 | AR 1




Instructions for:
H Frame Presses-H fram

Models:STP-15

e
.-'f,d-'
>
,ﬂ:‘] o
= -
‘\-.\\_ /
- P
e
sl 2
T e
i AN
o] ? ad il
sl |7 _ﬁ &
811
s e
o | o |17
b B = e
P
B K STP-15 Frame
@’ o - ltem Part Qty
: 1 brace 2
2 up bolster-front 1
3 up bolster-back 1
4 bolt M20 4
h 5 | nutM20 8
6 lower bar 2
7 bolt M12 8
8 nut M12 16
9 low bolster-front 1
10 | low bolster-back 1
11 winch 1
12 | bolt M16 4
13 | nut M16 9
14 | foot brace 2
15 | bolt M12 8
17 | gear bar fixed 20 1
18 | bolt M10 4
19 | gear bar 1
20 | support 2
21 | nut M6 2
22 | bolt M6 2
23 | cable gear 2
24 | moving assembly 1
25 | fixed bar 2

., CHU LUN SING CO.,LTD



Instructions for:

H Frame Presses-hydraulic part

Models:STP-15

STP-15 Hydraulic system

Iltem Part Q'ty
1 body 1
2 O-ring 2
3 barrel 1
4 plunger 1
5 piston 1
6 back up ring 1
7 O-ring 1
8 O-ring 1
9 wearproof ring 1
10 | inner tube 1
11 base 1
12 | back up ring 1
13 | O-ring 1
14 | top cap 1
15 | O-ring 1
16 | wheel 4
17 | bolt M10 4
18 | bolt 3/8" 4
19 | washer 4
20 | O-ring 4
21 adaptor 1
22 | oil plug 1
23 | O-ring 1
24 | low plate 1
25 | O-ring 1

Item Part Q'ty
56 | plate 2
_ 57 | fixed plug-long 1
58 | fixed plug-short 1
Item Part Q'ty | [ltem Part Q'ty 59 | Rplug 4
26 | O-ring 1 41 | wheel 1 60 | bolt M10 1
27 | wearproof ring 1 42 | space 1 61 | bolt M12 1
28 | bolt m8 4 43 | release valve body |1 62 | plunger 1
29 | gearbar 1 44 | adaptor 1 63 | plunger tube 1
30 | spring pin 1 45 | plug1/4 1 64 | back up ring 2
31 | boltm10 1 46 | release valve 1 65 | O-ring 2
32 | O-ring 1 47 | release valve knob |1 66 | O-ring 1
33 | connect 1 48 | release valve bolt 1 67 | washer 1
34 | connect bar 2 49 | spring plug 1 68 | channel space 1
35 | bolt M10 1 50 | O-ring 1 69 | filter 1
36 | bolt M6 1 51 | hydraulic gauge 1 70 | plug 1/8 1
37 | nut M6 1 52 | adaptor 1 71 adaptor 1
38 | bolt M6 1 53 | T prop 1 72 | bolt M12 2
39 | stopring 2 54 | S spring 2 73 | plug 1/4 2
40 | low nut 1 55 | cranking bar swivel |1

., CHU LUN SING CO.,LTD




	�¶�±  8
	�¶�±  9
	STP-15 PE.pdf
	�¶�±  7
	�¶�±  8


